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 CHUZHOU DADDY'S CHOICE SCIENCE AND TECHNOLOGY CO., LTD  
 MIDDLE OF NANJING ROAD,LANGYA DISTRICT,CHUZHOU CITY,ANHUI PROVINCE.  
 
 The following sample(s) was/were submitted and identified on behalf of the client as:  

 Sample Description : (A) Surgical mask  

 
 Composition : (A)66%Non-woven fabric 34%Melt-blown fabric  

 Sample Color : (A)Blue and white  

 Manufacturer : CHUZHOU DADDY'S CHOICE SCIENCE AND TECHNOLOGY CO., LTD  

 Lot No. : 20200524  

 
 Test Performed : Selected test(s) as requested by applicant   

 
 Sample Receiving Date : May 26, 2020  

 Testing Period : May 26, 2020 - Jul 28, 2020  

     
 Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 

sample(s) tested, for further details, please refer to the following page(s). 
 

 
 
 
 
 
 Signed for and on behalf of  
 SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center  

      
    

      
      
 Sara Guo (Account Executive)   
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Test Result 
 
Standard Specification for Performance of Materials Used in Medical Face Masks  
(ASTM F2100-19) 
 
Section 6.1 Sub-micron particulate filtration efficiency(PFE)* 
(ASTM F2299) 
Sample: A 
Area Tested : 91.5 cm

2
 

Test Side : Inside 
Particle Size : 0.1 μm 

Standard Deviation : 0.082 
 

 1# 2# 3# 4# 5#  
(PFE), % 99.17 99.23 99.28 99.29 99.39  

 

Remark: Performance Requirement: Level 1≥95%, Level 2≥98%, Level 3≥98% 

* Tests denoted with an * in this test report have been subcontracted to another ISO 17025 Accredited Laboratory. 
 
 Sample Photo  

 
The statement of conformity in this test report is only based on measured values by the laboratory and does not 
take their uncertainties into consideration. 
 

***End of Report*** 
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